Parts Breakdown G4030

G4030 6'2" x 10" Metal-Cutting Bandsaw ?

-35-



-36-

Parts Breakdown G4030

63-31

63-30

63-29

63-28

63-27

63-36

63-02-6  63-36-1 6325

PRGN IL BT8R
63077 -~ o
_ - /:-"/’ '/‘/'
_ - 76308
Y.l 6309 _ f |
3-10

~ N .
7 P
° & <
/\‘ .~ \ 63-11 6312~ .
~ 6 -

~ 7
~

e
-

S

63-09-1 =

E G4030 62" x 10" Metal-Cutting Bandsaw



Parts Breakdown G4030

G4030 6'2" x 10" Metal-Cutting Bandsaw E

-37-



Parts List G4030

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P4030001 VALVE COCK SUPPORT 50 P4030050 INTERVAL RING
2 PLWO1 LOCK WASHER 5/16 51 P6202 BALL BEARING 620227
3 PSS21M SET SCREW M8-1.25 X 25 52 P4030052 BLADE WHEEL (FRONT)
4 PN11 HEX NUT 3/8-24 53 PLWO04M LOCK WASHER 8MM
5 PLWO04 LOCK WASHER 3/8 54 PB87M HEX BOLT M8-1.25 X 15
6 P4030006 BLADE ADJUSTER (FRONT) 55 P4030055 ADJUSTING KNOB 1/4
7 P4030007 PIN 56 P4030056 BLADE BACK COVER
8 P4030008 ECCENTRIC SHAFT 57 PSB04 CAP SCREW 1/4-20 X 1/2
9 P608 BALL BEARING 6082Z 58 P4030058 BRUSH HOLDER
10 PR36M EXT RETAINING RING 7MM 59 PHTEK23 TAP SCREW #10 X 1/2
11 PSBO3M CAP SCREW M5-.8 X 8 60 P4030060 BRUSH
12 P4030012 BLADE COVER (FRONT) 61 PB19 HEX BOLT 1/4-20 X 1/2
13 P4030013 WATER NOZZLE 62 P4030062 BLADE
14 P4030014 VALVE 1/4 63 P4030063 COMPLETE GEAR BOX W/ MOTOR
15 PS06 PHLP HD SCR 10-24 X 3/8 63-01 |P4030063-01 PAN HD SCREW M5-.8 X 145
16 P4030016 HOSE BUTTON 63-02 |P4030063-02 MOTOR WITHOUT GEAR BOX
17 P4030017 HOSE PLUG 1/4 63-02-2| P4030063-02-2 [MOTOR FAN COVER
18 P4030018 HOSE 63-02-3| P4030063-02-3 |FAN
19 P4030019 ADJUSTING KNOB 3/8 63-02-4| P4030063-02-4 |[CAPACITOR 300MFD 250VAC
20 PWO02 FLAT WASHER 3/8 63-02-5| P4030063-02-5 [CAPACITOR COVER
21 P4030021 ADJUSTABLE BRACKET (FRONT) 63-02-6| P4030063-02-6 |JUNCTION BOX
22 P4030022 HEADSTOCK 63-03 |PK53M KEY 3 X3 X 45
23 PSS06M SET SCREW M8-1.25 X 16 63-04 |P4030063-04 OIL SEAL
24 PB15M HEX BOLT M8-1.25 X 40 63-05 |P4030063-05 WORM SHAFT
25 PLWO04M LOCK WASHER 8MM 63-06 |PSS02M SET SCREW M6-1 X 6
26 PB15M HEX BOLT M8-1.25 X 40 63-07 |P4030063-07 GEAR BOX
27 PWO3M FLAT WASHER 6MM 63-08 |PSS20M SET SCREW M8-1.25 X 8
28 P4030028 SLIDE 63-09 |P4030063-09 HANDLE
29 P4030029 BLADE TENSION SLIDING BLOCK 63-09-1|P4030063-09-1 [COMPLETE HANDLE ASSY
30 PB16 HEX BOLT 3/8-16 X 1 1/2 63-10 |P4030063-10 VARIABLE SPEED PIN HEAD
31 PLWO6EM LOCK WASHER 10MM 63-11 | P4030063-11 SPRING N/S .8 X .5 X 25
32 PwWo2 FLAT WASHER 3/8 63-12 |P4030063-12 VARIABLE SPEED PIN
33 P4030033 ADJUSTABLE BRACKET (REAR) 63-13 |PW04M FLAT WASHER 10MM
34 P4030034 BLADE ADJUSTER (REAR) 63-14 |PRO1M EXT RETAINING RING 10MM
35 PWO1M FLAT WASHER 8MM 63-15 |P4030063-15 VARIABLE SPEED SHAFT
36 P4030036 DEFLECTOR PLATE 63-16 |P4030063-16 O-RING
37 PFHO3 FLAT HD SCR 1/4-20 X 1/2 63-17 |P4030063-17 SWING LEVER BOLT
38 P4030038 TABLE 63-18 |P4030063-18 SWING LEVER
39 PWO1M FLAT WASHER 8MM 63-19 |PWO3M FLAT WASHER 6MM
40 PLWO04M LOCK WASHER 8MM 63-20 |P4030063-20 SWING LEVER BOLT
41 PBO7M HEX BOLT M8-1.25 X 25 63-21 |P4030063-21 OIL PLUG
42 P4030042 BLADE WHEEL (REAR) 63-22 |P4030063-22 OIL SEAL
43 PR58M EXT RETAINING RING 24MM 63-23 |P6205 BALL BEARING 620527
44 PB17M HEX BOLT M8-1.25 X 10 63-24 |P4030063-24 SHAFT LOCK RING
45 PWO06 FLAT WASHER 1/4 63-25 |P4030063-25 MAIN SHAFT
46 P4030046 SWITCH HIP 63-26 |P4030063-26 SHAFT KEY
47 PWo02 FLAT WASHER 3/8 63-27 |P4030063-27 BUSHING
48 P4030048 BLADE TENSION KNOB 63-28 |PK38M KEY 4 X 4 X 22
48-01 |[P4030048-01 [SPRING 1.8 X 14 X 102 63-29 |P4030063-29 #1 GEAR
49 P4030049 BLADE WHEEL SHAFT (FRONT) 63-30 |P4030063-30 #2 GEAR
-38-

©

G4030 62" x 10" Metal-Cutting Bandsaw



Parts List G4030

REF PART # DESCRIPTION REF PART # DESCRIPTION

63-31 |P4030063-31 #3 GEAR 101 P4030101 FIXED BOLT

63-32 [PR17M EXT RETAINING RING 26MM 102 P4030102 STOCK STOP ROD

63-33 |P6201 BALL BEARING 6201 103 PS06 PHLP HD SCR 10-24 X 3/8
63-34 |P4030063-34 SECOND SHAFT GEAR 104 P4030104 FILTER NET PLATE

63-35 [P4030063-35 SECOND SHAFT 105 P4030105 FILTER NET

63-36 |PK10M KEY 5 X5X 12 106 P4030106 SWITCH COVER
63-36-1|PKO6M KEY 5X5X10 107 P0561057 TOGGLE SWITCH ASSEMBLY
63-37 [P4030063-37 GEAR 108 P4030108 SWITCH COVER PLATE
63-38 |P4030063-38 GEAR 109 P4030109 SWITCH COVER

63-39 |P4030063-39 COUNTER SHAFT 110 P4030110 SWITCH BRAND

63-40 |P4030063-40 WORM GEAR 111 P0561071 TOGGLE SWITCH COVER
63-41 [PRO7M EXT RETAINING RING 18MM 112 PS06 PHLP HD SCR 10-24 X 3/8
63-42 |P4030063-42 GASKET SHEET 113 PS06 PHLP HD SCR 10-24 X 3/8
63-43 |P4030063-07 GEAR BOX 114 P4030114 BRACKET

63-44 |P4030063-44 HEX COUNTERSUNK SCREW 115 PRPO7M ROLL PIN 6 X 20

63-45 [P4030063-45 OIL PLUG 116 P4030116 STOP COLLAR (ACME NUT)
64 P4030064 PIVOT BRACKET 117 P4030117 STEEL BALL

65 PWO0O6M FLAT WASHER 12MM 118 P4030118 SHELL FRAGMENT

66 PLWO5M LOCK WASHER 12MM 119 PS05M PHLP HD SCR M5-.8 x 8
67 PB35M HEX BOLT M12-1.75 X 40 120 P4030120 BOLT

68 PB35M HEX BOLT M12-1.75 X 40 121 P4030121 SUPPORT

69 PLWO5M LOCK WASHER 12MM 122 PNO8 HEX NUT 3/8-16

70 PWO06M FLAT WASHER 12MM 123 PWO1M FLAT WASHER 8MM

71 P4030071 FIXED VISE 124 PLW04M LOCK WASHER 8MM

72 PB73M HEX BOLT M10-1.5 X 50 125 PBO7M HEX BOLT M8-1.25 X 25
73 PSS20M SET SCREW M8-1.25 X 8 126 P4030126 REAR STAND PLATE

74 PWO0O6M FLAT WASHER 12MM 127 PNO1M HEX NUT M6-1

75 P4030075 FREE VISE 128 P4030128 STRAIN RELIEF

76 P4030076 TABLE 129 P4030129 WIRE PLATE

77 P4030077 ACME SCREW 130 P4030130 PLUG

78 P4030078 SCREW SERVILE 131 P4030131 WIRE PLUG

79 PRO2M EXT RETAINING RING 14MM 132 P4030132 MOTOR WIRE

80 PSS12M SET SCREW M6-1 X 25 133 P4030132 MOTOR WIRE

81 P4030081 HANDWHEEL 134 P4030134 STRAIN RELIEF

82 P1026101 HANDWHEEL HANDLE 135 PS06 PHLP HD SCR 10-24 X 3/8
83 P1026101 HANDLE BOLT 136 PW04M FLAT WASHER 10MM

84 P4030084 BUSHING 137 PLWO6M LOCK WASHER 10MM

85 PSS06M SET SCREW M8-1.25 X 16 138 PSB64M CAP SCREW M10-1.5 X 25
86 PSB26 CAP SCREW 3/8-16 X 1 1/2 139 PNO6 HEX NUT 1/2-12

87 P4030087 SUPPORT PLATE 140 PB20 HEX BOLT 1/2-12 X 2 1/2
88 PBO7M HEX BOLT M8-1.25 X 25 141 P4030141 WHEEL SHAFT

89 PLWO04M LOCK WASHER 8MM 142 P4030142 WHEEL

90 PWO04M FLAT WASHER 10MM 143 P4030143 WHEEL BUTTON

91 PNO8 HEX NUT 3/8-16 144 P4030144 COOLANT TANK

92 P4030092 SUPPORT ROD 144-01 |P4030144-01 COOLANT TANK FILTER
93 PB87M HEX BOLT M8-1.25 X 15 145 P4030145 DRAIN PLUG

94 P4030094 SCALE 146 PS06 PHLP HD SCR 10-24 X 3/8
98 PNO2M HEX NUT M10-1.5 147 P4030147 PUMP MOUNT

99 P4030099 LENGTH FIXING PLATE 148 PNO7 HEX NUT 10-24

100 PSB47M CAP SCREW M10-1.5 X 40 149 P4030149 COOLING PUMP

G4030 6'2" x 10" Metal-Cutting Bandsaw

©

-39-



Parts List G4030

REF PART# DESCRIPTION REF PART # DESCRIPTION

150 P4030150 FRONT STAND PLATE 173 PLWO6M LOCK WASHER 10MM

151 PS06 PHLP HD SCR 10-24 X 3/8 174 PSB64M CAP SCREW M10-1.5 X 25
152 PB04M HEX BOLT M6-1 X 10 175 P4030175 SPRING HANDLE BRACKET
153 P4030153 SIDE STAND PLATE 176 PWO04M FLAT WASHER 10MM

154 P4030154 WATER TROUGH SHELF 177 PNO8 HEX NUT 3/8-16

155 P4030155 DRIP PAN 178 P4030178 WATER BAFFLE

156 PB29M HEX BOLT M6-1 X 30 179 P4030179 COVER

160 PNO1M HEX NUT M6-1 180 PWO06 FLAT WASHER 1/4

161 P4030161 CYLINDER SUPPORT- TOP 181 PFHO3 FLAT HD SCR 1/4-20 X 1/2
162 PWO04M FLAT WASHER 10MM 182 P4030182 STRAIN RELIEF

163 PB73M HEX BOLT M10-1.5 X 50 183 G8588 GRIZZLY NAMEPLATE- SMALL
164 P4030164 CYLINDER 184 P4030184 MACHINE ID LABEL

165 PSB63M CAP SCREW M12-1.75 X 60 185 PLABEL-12 READ MANUAL 2"W X 3 5/16"
166 PWO1M FLAT WASHER 8MM 186 P4030186 SAFETY GLASSES LABEL
167 PBO9M HEX BOLT M8-1.25 X 20 187 PLABEL-14 ELECTRICITY LABEL

168 P4030168 CYLINDER SUPPORT-BOTTOM 188 PLABEL-18 UNPLUG BANDSAW LABEL
169 PWO1M FLAT WASHER 8MM 189 P4030189 CHIP TRAY

170 PBO3M HEX BOLT M8-1.25 X 16 190 P4030190 GEARBOX LABEL

171 P4030171 EXTENSION SPRING 191 P4030191 ARROW LABEL

172 P4030172 SPRING ADJUSTABLE ROD 192 P4030192 WARNING LABEL

-40- g G4030 62" x 10" Metal-Cutting Bandsaw



Safety Label Placement

AWARNING

The safety labels on this machine warn and indicate how to protect the operator or bystander from
machine hazards. The machine owner MUST maintain the original label location and readability.
If a label is removed or becomes unreadable, REPLACE the label before using the machine. For
new labels, contact Grizzly Industrial Inc. at (570) 546-9663 or techsupport@grizzly.com.

G4030 6'2" x 10" Metal-Cutting Bandsaw ? -41-




	G4030 parts up pg.38 11.21.16 per EORF#5681.pdf
	SECTION 7: SERVICE
	Parts List G4030





